


Nr. Ridge CAT Description (English) Stk Nr. Ridge CAT Description (English) Stk
1 88346 RB-214 Rotor, cplt 1 52 88176 Hex screw, M6 x 25 4
2 65426 BALL BEARING 6000 2Z 1 53 71286 LOCKWASHER 6 5
3 84876 CIRCLIP 1 54 71296 UMBRACO SCREW M5X55 3
4 70806 BALL BEARING 6201 RSZ 1 55 71306 O-RING 50,52X1,78 1
5 70816 BUSHING 12X15X12,5 1 56
6 70826 CIRCLIP 12/1 1 57 71326 GREASE FILLING CAP 1/8 1
7 65486 Spring washer 4 58 65086 SEAL 1/8 2
8 88056 Field, cplt 1 59
9 65586 SCREW M4X6 1 60 71346 SHIFT KNOB ASSY 1

10 65396 BRUSHHOLDER ASSY 2 61 71356 SHIFTER KNOB 1
11 64786 SET OF CARBON BRUSHES 2 62 71366 DOWEL PIN 4M6X12 1
12 88066 Screw, 5,5x50 4 63 71376 O-RING 18,77X1,75 1
13 64836 LOCKWASHER 4,3 1 64 88186 Shift slide 1
14 88076 Protective conn 1 65 88196 Dowel pin 5M6x18 1
15 65496 Screw 4 66
16 88086 Guide ring 1 67 71416 UMBRACO SCREW M5X12 1
17 88096 Motorhousing 1 68
18 88106 Cap 1 69 88206 Intermediate gear 1
19 64876 Self tapping screw 4 70 71436 BALL 5 2
20 70966 SWITCHBOX 1 71 71446 COPRESSION SPRING 1
21 65476 Self tapping screw 4 72 71686 WOODRUFFKEY 6X6X50 1
22 65516 SWITCH 1 73 88216 Gear #1 1
23 70996 SUPPRESSOR 1 74
24 65506 STRAIN RELIEF 1 75 71556 SPACER 12/18X1,5 1
25 88116 Line cord with PRCD 1 76 71736 RING 20X1,2 1
26 88126 Bearing, black 1 77 88226 Shift gear 1
27 88136 Cilinder 2 78 88236 Gear #2 1
28 71046 SEAL 15X21X3 1 79
29 71056 CIRCLIP 32/1,5 1 80 71536 SPACER 16/22X1 1
30 71066 BUSHING 2012 1 81 71546 CIRCLIPS 16/1 1
31 71076 BUSHING 1212 2 82
32 71086 OUTPUTSPINDLE 1 83 88246 Oil tube 1
33 88146 Seal 1 84 88256 1st intermediate gear 1
34 71096 SEAL 40X52X7 1 85 71576 WOODRUFFKEY 5X5X10 1
35 71106 SEAL 40X55X7 2 86 88266 Main drive gear 1
36 65816 WOODRUFF KEY 6X6X32 1 87
37 71126 CIRCLIPS 52/2 1 88 85366 BALL BEARING 601 2Z 1
38 71136 NEEDLE BEARING 37 1 89 71616 BALL BEARING 6302 1
39 71146 STEEL RING 1 90 88276 Diode holder 1
40 71156 DRIVE PLATE 2 91 65446 Self tapping screw 2
41 71166 THRUST BEARING 3047 2 92 65326 Seal ring 1/4" 2
42 71176 INNER WASHER 1 93 88286 Valve 1
43 71186 BELLEVILLE WASH. 50X25,4X3 12 94 85276 GARDENA COUPLING 1
44 71196 PRESSURE RING 1 95 65286 Water hose 1
45 88156 Spindle gear 1 96 70656 DIODE        1
46 #N/A 97 70646 DIODE HOLDER 1
47 71226 PRESSURE BUSHING 1 98 88296 Screw, M6x16 2
48 71236 FRICTION DISC 2 99 88306 Washer 2
49 70946 HEXNUT M24X1,5 1 100 88316 Handle 1
50 88166 Gearhouse 1 101 88326 Handle tube 1
51 71266 WATERCOLLECTOR 1 102 88336 Washer 2



29

30

31

32

6

5

2
4

3

1523
21

11

12
10 16

19
18

25 24

13
20 22

26

14

55
57

60

59

58

56

49

54 51

50

52 53

68
73 74

66

67 70

69

72

71

65

77
787679

81
80

39

38

36

43

37

42
41

40

46

44

47

28

1

64

9

35

48

64

RB 214 Stand
CAT. NO. 26781

03/05

45



RB 214 Stand
CAT. NO. 26781

03/05

31 ( 85876 ) 32 ( 87416 )

29 ( 87406 )

30 ( 85886 )

Adapter plate complete 87396

28



RB 214 Stand
CAT. NO. 26781

03/05

Base , complete 87426

40 ( 66106 )

39 ( 82006 )

38 ( 86886 )

46 ( 86056 )

42 ( 86026 )

41 ( 81996 )

44 ( 86036 )

47 ( 87446 )

37 ( 82036 )

43 ( 86016 )

36 ( 87436 )

35

45 (86046 )



RB 214 Stand
CAT. NO. 26781

Carr complete 87286

22 ( 66556 )

20 (87346 )

13 ( 66536 )

15 ( 66676 )

14 ( 66526 )21 ( 87356 )

12 ( 87316 )

11 ( 87306 )

10 ( 87296 )

25 ( 87376 )

16 ( 66696 )

24 ( 87366 )

18 ( 87326 )

19 ( 87336 )

26 ( 87386 )

23 ( 67856 )

03/05

9



RB 214 Stand
CAT. NO. 26781

03/05

55 ( 796UN928 )

57 ( 82006 )
60 ( 87536 )

59 ( 87526 )

58 ( 87516 )

56 ( 87506 )

49 ( 87466 )

53 ( 87486 )

52 ( 86886 )

50 ( 86856 )

54 ( 87496 )

51 ( 86046 )

Column complete 87456

48



RB 214 Stand
CAT. NO. 26781

Handle complete 86416

2 ( 66576 )

3 ( 66566 ) 4 ( 87226 )

5 ( 66856 )

6 ( 67886 )

03/05



RB 214 Stand
CAT. NO. 26781

03/05

65 ( 87556 )

71 ( 87596 )

72 ( 87606 )

68 ( 87246 )

73 ( 87616 )

74 ( 86116 )

66 ( 87566 )

67 ( 87576 )

70 ( 86866 )

69 ( 87586 )

Spprt arms , complete 87546
64



RB 214 Stand
CAT. NO. 26781

80 ( 87656 )

81 ( 87666 )

79 ( 87646 )

78 ( 86046 )

77 ( 86136 )

76 ( 87636 )

Wheel axes complete 87626

75

03/05


	rb214motor.pdf
	rb214stand
	rb214adaptor
	rb214base
	rb214carriage
	rb214column
	rb214handle
	rb214supportarms
	rb214wheels

